WATER PUMP PARTS LIST

MODEL MF25
Item Description Qty
1 Screw M5x12 1
2 Slider, starter 1
3 Steel poker, starter 1
4 String wheel, starter 1
5 String, starter 1
6 Spring, starter 1
7 Cover, starter 1
8 Handle, starter 1
9 Wear bush 1
10 Bolt M5x16 4
11 Plectrum 1
12 Washer ¢ 8 1
13 Oil seal12x25x6 2
14 Bearing 6201 2
15 Crankshaft comp. 1
16 Safe panel 1
17 Key, semicircular 1
18 Pin, $4x10 2
19 Flywheel 1
20 Fuel tank 1
21 Seal washer, fuel tank 1
22 Valve Support, air intake 1
23 Valve, air intake 1
24 Cap, fuel tank 1
25 Needle bearing 1
26 Cover, flywheel 1
27 Bolt, M5x16 2
28 Clip 2
29 Piston 1
30 Pin, piston 1
31 Piston ring, air 2
32 Piston ring, oil 1
33 Sprocket, timing 1
34 Cylinder comp. 1
35 Pin, position 2
36 Gasket, cylinder 1
37 Head, cylinder 1
38 Bolt, socket, M5x35 4
39 Gasket, valve case 1
40 Bolt, M5x25 1
41 Bolt, M3x6 1
42 Bolt, M5x20 2
43 Ant-oil chip 1
44 Cover, valve case 1
45 Pipe, waste gas kg
46 Spark plug 1
47 Cap, spark plug 1
48 Gasket, carb seat 1
49 Seat, carb 1




50 Bolt, M5x20 2
51 Gasket, carb 1
52 Carburetor 1
53 Bolt, M5x20 2
54 Spring washer, $ 5 1
55 Washer, $5 1
56 Anti-oil chip 1
57 Seat, air filter 1
58 Clip, wire 1
59 Bolt, socket, M5x%60 2
60 Sponge filter 1
61 Cover, air filter 1
62 Camshaft 1
63 Sprocket, cam 1
64 Gasket, cam 1
65 Cover, cam 1
66 Bolt, M4x12 5
67 Stator, magneto 1
68 Bolt, M5x16 2
69 Wire, kill switch 1
70 Rubber cover 1
71 Cap, spark plug 1
72 Gasket, exhaust 1
73 Protection panel, exhaut 1
74 Exhaust Assy 1
75 Bolt, double-ended, M5x60 2
76 Nut, M5 2
77 Pin, $4x10 2
78 Crankcase, down 1
79 Oil gauge 1
80 Washer 1
81 Bolt,socket M5x35 4
82 Engine oil tank bottom 1
83 Cover, exhaust
84 Bolt, M5x16 3
85 Washer 6 1
86 Bolt, oil drain M6x8 1
87 Filter 1
88 Fuel pipe 1
89 Rubber washer, fuel pipe 1
90 Pipe, fuel recycle 1
91 Frame, fuel tank 1
92 Rubber, shock absorber 3
93 Bolt, M5x16 4
94 Head, cylinder 1
95 Guide pipe, air valve 2
96 Spring, air valve 2
97 Spring seat, air valve 2
98 Up Arm, valve rocker 2
99 Screw, adjust tappet, up arm 2
100 Shaft, up rocker arm 1
101 Valve, in 2
1

102

Shaft, down rocker arm




103 Down arm, valve rocker 2
104 Big cover 1
105 Bolt, M5x25 2
106 Seal washer 2




CT10O ARRANQUEREVERSIBLE, REF. 800079


evaquero
Cuadro de texto
CTO ARRANQUE REVERSIBLE, REF. 800079


Item Description Qty
1 pump bedplate 1
2 engine (139F) 1
3 shaft sleeve 1
4 connection flange 1
5 connection flange fixed screw M6x15 4
6 pump base 1
7 plain cushion 4
8 inner hexagonal bolt M5X 25 4
9 pump body washer 1
10 water seal base 1
11 water seal abrasionproof washer 1
12 water seal washer slipcover 1
13 impeller 1
14 turbo 1
15 water inlet cover washer 1
16 pump body 1
17 water outlet coupling gasket 1
18 water outlet jiont 1
19 water outlet jiont fixed screw 1
20 water inlet coupling gasket 1
21 water inlet jiont 1
22 water inlet joint fixed nut 1
23 drain plug 1
24 dewatering outlet seal washer 1
25 outer hexagonal bolt M6 X 20 6
26 plain cushion 6
27 handle throttle switch support 1
28 fixed support screwM6x15 2
29 handle throttle switch 1
30 handle throttle bracing rope 1
31 engine fixed support 1
32 fixed support screwM8x15 2
33 fixed nut M8 6
34 rubber shockproof mount 4
35 fixed support screwM8x15 2
36 filter casing 1
37 pump body rubber washer 1

(ITEM 5. 7. 8, 25, 26. 28. 32. 33. 35) STANDARD PARTS
REMARKS |(ITEM18. 19. 21. 22, 23, 36) PLASTIC PARTS

(ITEM9. 15. 17. 20. 24) GASKETS









